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Head Office JI. Raya Bogor KM 33,5 No. 19, Cimanggis, Depok. 16453 Indonesia
Phone (62 21} 8740202 Fax (62 21} 87740745 Website www.mutucertification.com

DECLARATION OF CONFORMITY
CARB & EPA QUARTERLY ON-SITE INSPECTION

This is to declare that

Panel Producer
Address

CARB Certificate No.
CARB Cert. Expiry Date
EPA Certificate No.
EPA Cert. Expiry Date
Product Category
Product Type

Emission Level

PLITWOOD LLC

Zheleznodorozhnaya Street 83, Vokhtoga Village,
Gryazovetsky District, Vologda Region, 162040, Russia
TPC 6/CARB-ATCM.M410-HWPW379

April 11, 2025

TPC 6/EPA-TSCA/M410-HWPW379

April 11, 2025

Hardwood Plywood Veneer Core (HWPW-VC}
HWPW-VC PF FSF 3 and 5 ply up {4.0 — 40.0 mm)}

0.05 ppm

has passed the quarterly on-site inspection based on TSCA Title V140 CFR Part 770.10 and Part
770.21, ATCM 93120.3 and 93120.12 Appendix 2 and passed quarterly test conducted by PT

MUTUAGUNG LESTARI for

CARB Quarterly Period

October — December 2024

EPA Quarterly period

October — December 2024

and therefore still recommended to continue the certification for the next quarterly inspection

period.

Depok, 27 December 2024

' Vice President Operational Il

Wood-Based Product Certification Directorate

MUTU-4140MEPA /1.4/04062024

Instagram @mutuinternational

Facebook MUTLU International  Twitter @Mutulnfc
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PT MUTUAGUNG LESTARI TBK

CARB & EPA QUARTERLY AUDIT REPORT

To:

Depok, 27 December 2024

Panel Producer Name

PLITWOOD LLC

Address

Zheleznodorozhnaya Street 83, Vokhtoga Village, Gryazovetsky
District, Vologda Region, 162040, Russia

Attention

Mrs. Zhenna Berseneva
Mrs. Tatiana Kalganova

Dear Madam,

We hereby would like to report CARB & EPA Quarterly Audit result.

Certificate no. and scope of product

EPA certificate no.

TPC 6/EPA-TSCA/M410-HWPW379

EPA certificate expiry date

April 11, 2025

CARB certificate no.

TPC 6/CARB-ATCM.M410-HWPW379

CARB certificate expiry date

April 11, 2025

Product category

Hardwood Plywood Veneer Core (HWPW-VC()

Product type

HWPW-VC PF FSF 3 and 5 ply up (4.0 — 40.0 mm})

Emission level

0.05 ppm

Audit period, date of audit and auditor

CARB audit period

October — December 2024

EPA audit period

October — December 2024

Date of audit

20 & 27 November, 2024 (Remote audit)

Auditor

Rini Kurniawati

Audit criteria and result of audit

Audit criteria

1. Toxic Substances Control Act Title VI 40 Code of Federal
Regulation Part 770

2. Airborne Toxic Control Measure (ATCM) 93120.3 and
93120.12 Appendix 2

Details of Non-conformities

1. Formaldehyde emission testing carried out by the factory
for more than 1 month, such as :
Thickness : 15 mm
Production date : 24 Sept 2024

MUTU-4136MEPA /1.3/20062024
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PT MUTUAGUNG LESTARI TBK

Testing date : 25 Oct 2024
Emission Test : 0.08 mg/m?.h
Close out 25 December 2024

Details of Comment for
Action

In passport resin, supplier update for actual pH {(but no
standard). We recommended for panel producer
confirmation to Metadynea about standard pH. And panel
producer also make record for pH incoming resin
Recommendation for update experience for QC Manager
and QC Employee with Year (by mentioning the years of
employment, because if you only mention the length of
time or period of employment, factory will have to update
the standard document manual every year)

Personnel QC Manager and QC Employee should be
consistent for review Calibration Curve and Production

Report (give a sign in the document)

Quarterly Primary/Secondary method test result

Product type Test Method Test Result (ppm) Judgment
HWPW-VC FSF
ASTM D 6007 0.02 PASSED
Phenol Formaldehyde

Note: For detail information, please see attached test reports.

Recommendation:

Continue certification for the next quarterly inspection

O Continue certification for the next quarterly inspection subject to closure of Non-

Conformities

O Suspending of certification until pass a re-qualification primary or secondary method test

") tick as appropriate

Best regards,

Vice President Operational |l

Wood-Based Product Certification Directorate

MUTU-4136MEPA /1.3/20062024
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TESTING LABORATORY # #ll 3£ 3¢ &

& // XUZHOU MUTU INSPECTION AND TESTING CO., LTD.
%nutu ‘ R R AR RS IR 7
international No. 003 Binhu Avenue, High-tech Development Zone, Pizhou City, Jiangsu Province, China
SEARE BRI TR T i R B SO 0035
Emnux
- LR
REPORT OF TESTING & W #ft & (MAS == CNAS &
Serial No. FF#I% : 364 /MCLB / Xl / 24 el s ima
Date of Received it H 1 : 2024.12.18 Date of Test #iXH# : 2024.12.19 - 12.26
Product & Type /&35! : HWPW -VC PF BEARRESIRGHCE BER
Quantity / Size / Thickness &/ R : 3 Pes / 350mm x 350mm / 12.0mm { 1220mm x 2440mm / 9Plies 7)
Description / Condition of Sample #ER/H Gk : Air-tight wrapped, Bundied air-tight, Wrapped in polyethylene
THEL. RZWaE
Test ltem#17 E : Formaldehyde Emission FESFEGIA
Testing Method Standard fll il 77 i 4R AE : EPA 40 CFR Part 770-2019, ASTM D6007-22
FEAREF (HAKE G FRAEY EEUERZEASTM DE007-22
SEBHLA 405 RHE TT0M5-2019
Company ¥ : Plitwood LLC
Address filht : Zheleznodorozhnaya Street 83, Vokhtoga village, Gryazovetsky district, Vologda region, 162040, Russia.
Customer Contact Person Z PR A © Mrs. Tatiana Kolganova
Customer Contact Information % FEKRFEE ;9101250910
Lot No it 5 . Batch no:327
Supplier Sample B R{EHLE : Product Certification Dept.(Rini Kurniawati)™ &AL (Rini Kumniawati »
Panel sampling Date 31 0] 1 2024.11.27
Specimen preparing Date #lili A& H il 1 2024.12.18
Sampling Method HUF 77 i : Customers send samples % /7 ##f
Sample Purpose F& 89 . Quarterly audit (Remole audit) 58 F GEFEEE)
TEST RESULTH&H&E :
Formaldehyde Emission FRAEH G
Concentration at Standard Condition Re?gg:"ﬁ:i:af? ;:REBPQeRZ?;Ii?;m
Sample Code | Production Date {Corrected to 25 °C & 50% RH) 03120.2.0 g Judgement
; 4 o 2.
FrmaRE £ EM (EE%%?:EEFSE RH) H-TEPA HI% TSCATITLE VI & CARB sRAE
v i 93120.2.2 8K
123 2024.11.26 0.02 ppm < 0,05 ppm PASSED
Specimen R Test Chamber & Air Sampling B8R 40%8E
Standard face & back configuration
Test Specimen i} B o ket ) Chamber Volume 5 {&f#& © 0.025 m’
The edge area is waxed
Specimen statusEHFARZS BBl )k Size i © 0.3x03x0.29 m
Plaging Sample in Chamber
Specimen size it T : 53.3 x 160 mm HRHEER i 7B min
Specimen number i {fHH& i3 pes Q/A Ratio Q/ALLE : 4A72
Exposed Area @ IHH : 0.06 m’ Sampling Time F#1 [7] .30 min.
Conditioning ¥4 Air Sampling Rate s S kg &= v 4 Limin
Average Barometric Pressure
Timef (] : 168 Hours 5L ;103 kPa
Average Sampling Temperature Average Sampling Temperature
TFRHRFRE 1254 g FHRIEEE ;254 B
Rangeii# 1 25.2-25.5 i Range il © 24.9-25.2 g¢]
Average Sampling RH Average Sampling RH
FIHRERE 1 50.8 % TR R 1 503 %
Range{zf : 50.3-51.2 % Range i : 48.3-51.2 %
Background Levei 1§34 1 0.08 ppm Make up Air 57 0 0.01 ppm
Average Barometric Pressure T
THRE - 103 kPa
Tested by  Chen Wenjing Checked by Hu Xiachan Approved by Song Yanli

A7
Place and dafe of issue. 2

B RHEEA EHY 1L 7

g "y,
HulAs % - HEA: AN 4~ ) 3
P a%%’ é} fJ {/ '% (Authorized Signatqﬂﬁ ETCie ey lf,'/"

2024.12.27 —
v

This Certificate may not be reproduced Except in full, without written approval of the Company.
RELAF VTR, REREAT. FURHEMAES. Y
The cetiticate is only responsible for incoming samples. Al tests are carried out to the best of our knowledge and ability and our responsibility is iimited to the correciness of the ragy
EESOAEEE AR . AR RHE R MAAT R RET . RNNFE IR T AR TR .

This certificate is issued on the understanding that it does not relieve parties concemed from their contraciual obligation
MELATSITERE, ETRARTRETNER LS .
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